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First Approved by SEL IMOC (formerly APC): June 2016. Last reviewed: August 2020. Review approved: October 2020 

Next Review date: October 2022 (or sooner if evidence or practice changes)

                                                     

	Perampanel (Fycompa®)▼ for  the treatment of Epilepsy in adults 


Screening Checklist and Notification of Initiation to GP
The checklist must be completed and returned to pharmacy dept prior to the initiation of perampanel for the above indication

Hospital clinicians should be aware that, if a drug is prescribed for patients / indications that do not meet the agreed criteria, prescribing responsibility will remain with the initiating team
· The completed checklist (pages 1-2) should be sent to the GP when perampanel is initiated
· Following a 2-month period, prescribing responsibility may be transferred to the GP (subject to GP agreement). The transfer of care / prescribing agreement on page 3 should be completed and sent directly to the GP.
	Important information for GPs: 
This is notification that perampanel has been started. Enclosed is a transfer of care document requesting that you take over prescribing responsibility after two months.

The patient will receive a follow up from secondary care within the first six months, and then annual review.


	Patient Details
	GP Details
	Epilepsy Team Details

	Surname
	Name
	Clinician

	Forename
	Address
	Hospital

	Address
	
	

	
	Tel
	Tel

	Postcode
	Fax
	Fax

	NHS No:
	nhs.net email
	nhs.net Email

	DOB:               SEX: Male / Female
	
	


Eligibility criteria

	SEL IMOC (formerly APC) criteria for perampanel use 
Note: all criteria below must be met *
(Refer to the SPC for full details of  licensed indications)
	Yes
	No

	Adjunctive treatment of partial-onset seizures with or without secondarily generalised seizures in patients with epilepsy in line with the SEL IMOC (formerly APC) Antiepileptic drug treatment pathway for adults with focal epilepsy
	
	

	Initiated by neurology specialist
	
	


Contraindications (Refer to the SPC for full details of drug interactions, cautions and contraindications)
	Tick all boxes (all answers must be No to proceed)
	Yes
	No

	Any contraindication to Perampanel as per SPC/BNF?

Hypersensitivity to the active substance or to any of the excipients
	
	


	Dosing recommendations

	Perampanel is taken as a single dose at bedtime, with or without food, swallowed whole with a drink of water.

Dose will be titrated as per individualised plan clearly outlined in clinic letter. The GP is NOT expected to titrate the dose outside the individualised guidance and parameters detailed in the clinic letter and if deviation from guidance on dose titration is required this should be discussed with the secondary care team.

CYP3A4 inducing agents e.g. carbamazepine reduces the half-life of perampanel therefore in patients on concomitant CYP3A4 agents dose titration is usually quicker. Larger doses >12mg/day may interact with contraception – refer patient to the specialist team if not already discussed.


Patient Information
	Patient Information2 (circle yes or no as appropriate) *: 
Patient is aware / has been informed of the following information taken directly from the SPC
1) of the benefits and risks (see below) of perampanel therapy
 a) Suicidal ideation and behaviour have been reported in patients treated with anti-epileptic medicinal products in several indications. Patients (and caregivers of patients) should be advised to seek medical advice should signs of suicidal ideation or behaviour emerge.

b) Severe cutaneous adverse reactions (SCARs) including drug reaction with eosinophilia and systemic symptoms (DRESS), which can be life threatening or fatal have been reported. Patients should be advised of the signs and symptoms and monitored closely for skin reactions.
c) Perampanel may cause dizziness and somnolence and therefore may influence the ability to drive or use machines. 
d) There appears to be an increased risk of falls, particularly in the elderly; the underlying reason is unclear.

e) Cases of aggression have been reported and are dose related since they were more frequently reported with higher doses. Most of these events were either mild or moderate and recovered either spontaneously or with dose adjustment. However, in some cases, reports of aggression were severe which led to discontinuation of treatment. Therefore, the dose titration should be followed, and a dose reduction should be considered in conjunction with the specialist team in case of persistence of aggressive symptoms.
f) Some patients may put on weight whilst taking perampanel. 

g) Caution should be exercised in patients with a history of substance abuse and the patient should be monitored for symptoms of perampanel abuse. If suspected the specialist team should be contacted.
h) Perampanel contains lactose, therefore patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicine.

i) At doses of 12mg/day perampanel may decrease the effectiveness of progestative-containing hormonal contraceptives in this situation other non-hormonal forms of contraception are recommended

j) Cases of hepatotoxicity (mainly hepatic enzyme increased) with perampanel in combination with other antiepileptic drugs have been reported. This will be monitored through annual blood tests.
2) patient is aware of the dose they should be taking
3) that the first two months of treatment will be prescribed and supplied by the hospital pharmacy and that they must make an appointment with the GP within four weeks to organise further supplies. 
*NOTE: Must be yes for all statements for transfer to primary care
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	GP Information

	Please see patient within one month of therapy initiation and check titration progress and ensure medication is available. Report to epilepsy team any side effects or concerns.
Be aware if patient reports persistent aggressive symptoms contact secondary care epilepsy team who will consider dose reduction. Caution is also advised in patients with a history of substance abuse and the patient should be monitored for symptoms of perampanel abuse.

Please see AED pathway document for monitoring recommendations for epilepsy patients.


References 
Easai Ltd Fycompa 2mg, 4mg, 6mg, 8mg, 10mg, 12mg  film coated tablets Summary of Product Characteristics accessed at www.medicines.org.uk/emc on 16/07/2020 ; last updated on the eMC 26/05/2020
	Perampanel(FYCOMPA®) film coated tablets for Epilepsy
Transfer of Care / Prescribing Agreement
Following a 2-month period, prescribing responsibility may be transferred to the GP (subject to GP agreement). This transfer of care / prescribing agreement should be completed and sent directly to the GP. 


	Section A: To be completed by the initiating organisation / clinician INITATING ORGANISATIONS TO ADD LOCAL CONTACT DETAILS FOR SPECIALIST SERVICE (TEL / EMAIL) FOR QUERIES

	Patient Details: 

AUTHORISATION  (medical practitioner undertaking assessment)
Signature:                                                  Print name:

Position:                                                    Contact number:

Date:
Name..............................................       DOB: ……/………/…………        NHS No: ………………………….

	GP Practice Details:

Name: ………………………………………

Address: ……………………………………

Tel no: ………………………………………

Fax no: ………………………………………

NHS.net e-mail: ……………………………
	Consultant Details:
Consultant Name: ……………………………………..
Clinic Name:……………………………………………

Address: ……………………………………………

Tel no: …................................................………

Fax no:: ………………………………… 

NHS.net email:: …………………………

	Next hospital appointment (in approximately six months): ……/……/……..

	Dear Dr. …………………………., your patient was seen on …../..…/……….. 

and was initiated on perampanel delivered as perampanel oral tablets for ……………………………….. on ……./………/…………..
I am requesting your agreement to the transfer of the care of this patient from …../.…./…….. in accordance with the screening checklist and notification of initiation of perampanel.
Other relevant information: ………………………………………………………………………………………..

………………………………………………………………………………………………………………………..

· I confirm that I have prescribed in accordance with the SELAPC guidelines

· I confirm that the patient has been given the information required as described in the Screening Checklist and Notification of Initiation to GP form
· I confirm the patient has consented to treatment

Signed:…………………………………….  Name of Clinician:………………………Date: …………….




	Section B: To be completed and signed by the GP if NOT willing to take on prescribing responsibility and returned to the neurology specialist as detailed in Section A above. 

	This is to confirm that I am not willing to accept the transfer of care of perampanel (Fycompa®) for this patient for the following reason:

……………………………………………………………………………………………………………….
GP name: ………………………………GP signature: ……………………     Date: ……/….…/…....

(This transfer of care document should be reviewed in-conjunction with the drug screening checklist sent previously by the initiating clinician - if not received contact consultant named above for details)


South East London Integrated Medicines Optimisation Committee (SEL IMOC). A partnership between NHS organisations in South East London: South East London Clinical Commissioning Group (covering the boroughs of Bexley/Bromley/Greenwich/Lambeth/Lewisham and Southwark) and GSTFT/KCH /SLaM/ Oxleas NHS Foundation Trusts and Lewisham & Greenwich NHS Trust
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